
Vertical Shaft
Pressure Washer

15

1

2
3

4
5

6

7

8

12

9

11

14

17

16

10

13

9

9

9

12

12

12

18

8

1 3/8” Flatwasher * 3

2 3/8-16 x 1-1/4” Self-tap screw MJ101301AV 3

3 Mounting base PM015503AV 1 

4 Rubber foot AL062300AV 2

5 1/4-20 x 3/4” Self-tap screw MJ102100AV 2

6 Wheel WA002401AV 2

7 Pal nut MJ104700AV 2

8 Hex head 1/4-20 x 2” PM001904AV 2 

9 1/4-20 Serated Flange Nut PM031101AV 6 

10 Axle GN005500AV 1

11 Legs GN004014AV 2

12 1/4-20 x 1 1/2” HH bolt PM001902AV 4

13 Rack, Wire hose PM033200AV 1

14 Handle GN004013AV 1

15 Hose PM005001AV 1

16 Gun PM005130AV 1

17 Lance PM035140AV 1

18 Lock, Stand-off purse PM041350AV 1

Ref. Description Part No. Qty.No.
Ref. Description Part No. Qty.No.  

For Replacement Parts,
Call 1-800-330-0712
Please provide following
information:
- Model number
- Serial number (if any)
- Part description and number as

shown in parts list

Address parts correspondence to:
The Campbell Group
Attn: Parts Department
100 Production Drive
Harrison, OH   45030   U.S.A.

IN454200AV   12/97

Replacement Parts Sheet Model PW245500LE

* Standard hardware item, available locally.








